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FRELCBIx
B HAHERES

R ERAS) (LCY CHEMICAL CORP.)
#5255 (NO. 2, JINGJIAN ROAD, DASHE DISTRICT, KAOHSUING CITY, 81567 TAIWAN, RO.C)

T MBS R E&BPRESFHIRERME (The following sample(s) was/were submitted and identified by/on behalf of

the applicant as) :

A2 7 (Sample Submitted By) . FRECBIXRHABMAST (LCY CHEMICAL CORP.)

tfGa &8 (Sample Name) :  POLYPROPYLENE HOMOPOLYMER

1 @AYt (Style/Item No.) PT181, 6733, PT100, PT101N, PD402, PC366-3, PC366-5, 6524, 6331-8,
PD943, 6331-11, 6560, 6570, PT331M, 6331, 6331F, 657H, 6231-20, PT231,
PT231M, HP600S, PC932, HPS61R, HP563S, 6721, 6761, 6871, 6102, 6001,
6002, 6371, 6271, 6854, 6662, 6663.

B+ H(Sample Receiving Date) 1 29-Dec-2021

H it #iF8 (Testing Period) : 29-Dec-2021 to 07-Jan-2022

RS K (Test Requested) (1) &EEFIEE - £ERoHS 2011/65/EU Annex IR H{E:]15< (EU) 2015/863 %
iR - 84 - 3k - ANREE - ZRBE - ZAWEE, DBP, BBP, DEHP, DIBP - (As

specified by client, with reference to RoHS 2011/65/EU Annex Il and
amending Directive (EU) 2015/863 to determine Cadmium, Lead, Mercury,
Cr(V1), PBBs, PBDEs, DBP, BBP, DEHP, DIBP contents in the submitted
sample(s).)

(2) HipAEHIREFRT—H - (Please refer to next pages for the other item(s).)

RIBLESR (Test Results) A £B8 T —A (Please refer to following pages.)

&  I&(Conclusion) : (1) RBESARHMOERE - B - 88 X ARE - ZRBX - 28 X8, DBP,
BBP, DEHP, DIBP&9 i & R SRoHS 2011/65/EU Annex 1B H E2T15 % (EV)
2015/863 7 BREEK - (Based on the performed tests on submitted
sample(s), the test results of Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs,
DBP, BBP, DEHP, DIBP comply with the limits as set by RoHS Directive (EU)
2015/863 amending Annex Il to Directive 2011/65/EU.)

{t#RRE-E2/Chemical Laboratory- Kaohsiung PIN CODE 24598873

This document s msued by e Company subject 0 15 General CondiSons of Servce printad overieat. avadable on mmmamump hwww 308, Com tw/lerma-ol-service
muum Gocuments. subject 1 Terms and Conditions for Electronic Documents at hitps Jwww $gs com tuterms-of-service. Allenton is drawn 10 the imitation of
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unauthorZed alteration. forgery or talsdicasion of the content or appearance of this document is uniswful and offenders may be prosecuted 10 the fullest extent of the taw. Uniess otherwise
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